
CHARACTERIZATION, TREATMENT !\ND
DISPOSAL DF SEWAGE OF DH~A CITY

A Thesis
by

Kazi Noor Mohammed

Submitted to the Department of Civil Engineering of Bangladesh
University of Engineering and Technology, Dhaka in partial ful-
filment of the requirements for the degree

IIII1I11IIIIlilllUI ~"Iff Im if -1
#71558# I

MASTER OF SCIENCE IN CIVIL ENGINEERING

November, 1988



Approved as to style and content by:

November, 198a

Member

Member

(External)

Member

Chairman

(Supervisor)

•

A Thesis
by

Kazi Noor Mohammed

CHARACTERIZATION,TREATMENTA'J0
DISPOSALOF SEWAGEOF D-IAKACITY

~t~~~~/'D.
Dr. ~fdiSAilliiiOque~

Environmental Engineer (Research);

!CODA, a, Dhaka.

~
Dr.. Md. Alee Murtuza
Professor and Head,
[...]
comparing the effluent quality parameters with the tolerance limits
suggested by the Royal CDmmission and Indian Standard Institution.

Bangladesh does nDt have a effluent quality standard mf its own to
guide the design of treatment facilities and regulate the quality of
effluents discharged in \'!ab"r.CDnsidering the conditions exist in the
cDuntry, Bangladesh shDuld formulate a workable effluent quality
standard to prDtect the environment Df the natural water reSDurces from
degradatiDn.

6.6.2 OeterminatiDn of effluent standard

Th8 dGsign flow-rate! Df Pogla se\'lage!trGatment plant is 40 IMGD
( 183,0110 m3/dQY). Th8 mo;<imum lifting capacity Dbtained from the actual
pump operation rocord for the past one year is 88,000 m3/day. With the

3the addition of approximately 25,000 m /day which is apparently a
by-pass outfall, caused by the failure of the pump or the outfall of
some sewage, it will reach ll3,000 m3/day. On the other hand, estimated

. 3se!,'JO!Je!flDw rate calculsted from the water consumption is lIS, 000 m /day.
A msster plan of the plant "Jill be mode to meet the capacity of 183;000
3 .

m /day. Therefore, Dutfall flow rate Df Pagla treatment plant is consi-
dered as 183,000 m3/day. (18)

According to the Feasibility RepDrt (April, 1981), the flDw rate
Df the Buriganga river seems tD be apprDximately 570 m3/eee. (18)

As the Buriganga riv"r to which the treated water is discharged has
sufficient water volume even in dry seasDn, sufficient dilution of the
Dutfoll water and the river's spDntaneDus rehabilitating function are
expected. TherefDre!, medium grade treatment (BOD m SO mg/l or below)
is selected as the target quality Df the outfall water.

Th8 oversge BOD" Df the Gurigonga river is considered as approxi-
:J

mately 2 mg/l.



116

6.6.3 InFluence on the '.'laterquality of the Buriganga river

The Following shows a trial calculation For the expected water
quality (BOO~) on the downstream side of the outFall point in the case::>
of medium grade treatment.

Condi tions:

Flow rate of the Buriganga river:
3, ( )01 = Approximately 570 m I sec c1ry season

Average water quality of the river (B005):
51= Approximately 2 mg/l

OutFall Flow rate of Pagla treatment plant
Q2 = 183,000 m3/day = 2.1 m3/sec

OutFall water quality (B005):
52 = 60 mg/l

IF the outFall vlBtEJris mixed up with the river water on
the downstream side of the outFall point, the quality of' the river
water \'Iillbe as Follows:

From the preceding analysis of assimilative 'capacity and pollution
sources of the 8uriganga river, it is concluded that the level of'
treatment achievable by pond systems will be adequate to prevent
significant degradation of river water quality due to treatment plant
discharges. Thus an eFfluent quality of 60 mg/l 8005wi11 be considered
the recommended treatment objective for sewage treatment f'acilitiee.



1/1

CHAPTER ?

n-tE MEn-tDDS OF SElVAGE TAEAmENT

The large volume of sewage projected for Dhaka city during a planning
period must be collected, transported, treated and disposed of properly
to prevent disease transmission and adverse environmental impacts. Many
systems have been developed to transport and treat sewage that are used
successfully by the municipalities throught the world.

Based on the basic policy for selecting the method of treatment,
different alternative biological processes have been studied and evaluated
to select the suitable and most effective method of sewage treatment for
Dhaka city. SewagQ samples have been collected from the different locations
of Dhaka city'S sewerage system and it has been characterized. Field study,
investigation and laboratory analysis shown that the BOD5 of raw sewage is
varying from 210 to 288 mg/l. Other characteristics of sewage like pH,
temperature, color, turbidity, TS, OS and SS are also considered in investi-
gating the methods of sewage treatment and selecting the suitable one; A
complete study was conducted for formulation of alternetive sewage treat-
ment schemes that will provide sanitary disposal of sewage without degrading
the environment. Not all systems are well-suited to every set of climatic,
topographic, economic and social conditions. To obtain the desired degree
of treatment, in view of the conditions of Dhaka city, the climate, economy,
population, habit of the people, topographical.and geological conditi~n,
status of infrastructure and other socia-economic factors were considered.

?2 8asic Policy for selecting Treatment Method-------------------------------------------

In selErcting the method of sewi1[1etreatment for Dhaka city, the
follovJing points were taken 8S a guide lim,:



lIB

i) To employ a system which is effective in ,treatment and reliable
in operation and maintenance.

ii) To employ a system whose power consumption is minimized as,much
as possible, because of the difficulties in electric powe~ ~upply and
economic situation.

iii) To employ a system which requires less construotion materials that
depend on the import and also minimizes the oonstruotion cost.

iv) To employ a system whose operation and maintenanoe are as easy as
possible requiring little advanced technology.

v) To employ a system whose treatment level can be easily upgraded
in future.

vi) To employ a system "!hose mointenanoe cost is minimized a8 much as
possible.

vii) Tnrgot of the outfall '/latershall be pIeced upon the quality or
medium grade treatment.

The following are the basic design criteria and date whioh are con-
sidered in selecting the suitoble method of sewage treatment for Dhaka
ci ty:

i) Physioal, chemiml and biological characteristics:, Table,,?.l shows
the physical, chemical and iJiCllogioe.lcharaoteristios of sewage of Dhaka
city.

ii) Population: The present population of Dhaka city is 4.32 million.
Ohake WASil is supplying "!,,,terto oppro;dmately 3.3 million people whose
woter supply volume is 92.50 IMGD. Presumed population utilizing the
sewerage facilities is opproximotely 1.151 million.

;- - •...
"



-----------------------------------------------------------------------

119

'.
If, ..

Maximum

Values

Minimum
-------------------------------------

3Qd msan c 96,000 rn Idoy in dry season
Qd max c 116,000 m3/day in rainy SBason

3[1hmex c Qd mex X 1.7 c 1117,000 m Idey

Seasonal variation af flow is 2O,83't.,of the dry seeson flow,

Table 7,1 Characteristics of Sewage of Dhaka city

iii) Quentity of sewage: SB\''''9Bflow rate wes calculated on an assum-
ption that 70% of domestic watBr consumption would be discharged to the
sBwerage system, According to the consumption 83 litres/head/day sewage
flow rate is 73,800 m3/day, Considering other sources of supply, infil-
tration water, illegal stann, the flow rate is as follows:

iv) Terget quality of outfell watBr: Buriganga river to which the
treated water is discharged has sufficient water volume even in dry
sBason, therefoile, sufficirmt dilution of the outfall water and the
river's sponteneous rehabilitating function ere certainly expected,
To provide a better environment for the residents along the left bank
on tf1e ddwFietNlem side of the outfell). poil'1t, rh~l"Elrorm, mtld:Lum grtlcll!l

treatment is detennined as tf1e targ8t quality of the outfal1 water.

Parameters
-----------------------------------------------------------------------

0Temperature 11,0 C 35 C
pH 7,2 8,0
Color 400 1440 ppm
Turbidity 180 420 ppm
Total solids 497 2790 ppm
BOD" 210 288 mg/l:.l

COD 320 481 mgll
BOD reaction rate constant (k) 0,25 O,2B
Ultimate BOD (L) 420 mg/l
---------------------------------------------------------------------



120

60 mg/l or below
120 mg/l or below

33,000 pcs/m or below

Medium grade treatment:
BOD
SS
Colony of Colon Bacillus

i) Waste Stabilization Pond
ii) Oxidation Ditch

iii) Aerated Lagoon
iv] Biological Filtration ~

Wasta Stabilization Pond: The stabilization pond consists of s large.

v) Availability of land: Land is available eround Dhaka city for
sewage treatment plant at a reasonable price, There is a flexibility
in utilizing the land,

vi) Indegenous materials.: In selecting the suitable method of
sewage treatment, importance is given in using the locally available
materials on priority basis,

\A variety of processes have been introduced and used as wastewater
treatment system, Considering the desired deqree of treetment, technical
feasibility, availability of the materials, simplicity of operation and
maintenanQe the following olternativ~ systems are evaluated)carefully
and compared with each other on technical suitability (engineering
analysis) and economy (cost analysis) to determina the suitable and
economic method of sewage treatment:

All four systems posses the virtue of relative simplicity in operation.
Other systems were rejected either because they involved excessively
sophisticated technology, highly skilled operators, were very sensitive
to electrical power failure or were so similar to one of the selected
systems that further analysis appaared redundant,



121

land area with earthen dikes similar to the one at the present Pegla
treatment Facility. Algae growing in the sewage near the pond surFace
produce oxygen that is used by other microorganisms throughout the 90nd
depth (up to about 5 Ft.). These microorganisms ingest organic matter,
therby stabilizing the sew~ge.

Stabilization ponds req~ire very little care and maintenance in their
operation and are tho simplest 01" the systems studied. No clarifiers are
required, and the sludge is built up in the ponds very gradually, requiring
cleaning only once in 5 - 10 years. The eFfluent quality is generally
acceptable although it is not as good as the other systems. The major
drawback of' stabilization ponds is the requirement of a large land area.

Oxidation Ditch: This ditch is a modification of the conventional
activated sludge process, which has the advantages 01" not requiring
primary clarification and of being less sensitive to changes in its
operation. The oxidation ditch is a large, circular concrete-lined channel
in which wastewater circulates, impelled by brush rotors that function
to bring the sewage in concrete with oxygen in the air. Sludge returned
from the secondary clarifier to the channel contains large quantities
of microorganisms that ingest organic matter in the sewage, reproduce and
grow, and are then separated in the secondary clariFier. A portion of the
sludge that is settled in the clarifier must be disposed of, the remainder
is returned to the oxidation ditch.

Oxidation ditches are capable of achieving a very high level of
tn,atment. However, os.with the trickling FiIter, they have the disad-
vantage that the large quantities of sludge produced must be properly
disposed of.

Aerated Lagoon: Aerated logoons function similarly to stebilizetion
ponds, except that oxygen is provided by mechanical aerators rather than
by algae. As a result, the depth can be increased to 10 - 20 Ft. and the
land area reduced proportionotely. The treatment capacity of an existing
stabilization pond can ba 8xpanded greatly by increasing the liquid depth
and by adding mechanical aerators, thereby converting it to an aerated
legoon. Aerated lagoons require no clarification units and cleaning is
required only once in 5 to 10 years.



122

Biological Filtration (Trickling Filter): The trickling rilter is a
large tank that is filled with rocks or other similar media. Clarified sewage
is sprayed over the top of the filter, whereupon it trickles through the
rocks to a collection chamber at~he" bpttom., I\S,.,!:l1a.•.S'ilWAge,passes through
the rock bed, microorganisms growing on the surface of the ind~~~dual
rocks ingest the dissolved and suspended organtc matter in the sewage~
using the organic matter as food to support their further growth. Eventu-
ally the microorganisms become so numerous that some are unable to remain
atteched to the rock surfaces, these are sloughed off with the passing
wastewater end must be seperated in a subsequent clarifier.

Trickling filter ara relatively insensitive to large fluctuations
in flow and organic loading and are fairly simple to operate. However,
one drawback of trickling filters is that they must be preceded end followed
by clarifiers, and the sludge produced must be treeted and disposed of
dsily.

Before going to the selection of a suitable method of sewage treat-
ment of Dhaka city, an extensive literature on the same issue was revi-
ewed to determine the mDst appropriete methDd of sewage treatment.

7.5 PreviDus RecDmmendations fDr selectiDn of Sewage Treatment Method-----------------------------------------------------------------
In 19B1, RMP InternatiDnal Ltd. & James M. MDntgomery, Consulting

Engineers, Inc. cDnducted a study Dn selection of sewage treatment
method for Dhaka city. They evaluated the following four types of
treatment systems:

~rickling Filter
ii) O~idatiDn Ditch

iii) StabilizatiDn PDnds
iv) Aerated Lagoon

The most feasible combinations of the component of sewage treatment
systems all'", shown in F'i9. 7.1 rind Fig. 7.2. OOBt (January 1!':l80shadow oost)



4. Ili/ll/ENT .1 AEIUT£D I ' I CIIIOR/NATION ~TOLAGOONS r--------- ~
____ ••• /i'/;'£R

SeY/alleTre,atment Plant Alt r ti m (25)- , e na ve ~rocess Trains

/HrllIENT STAlili//,41l01t' Ch'/O,fIN,4TIOH
,oeM'OS

Fig; 7.1

123

TO
/i'IY£.R



Sludge Handling, Alternative Process

124

(2~fITrain

A6,fICULTUIi'AL
LAIY"

S,u'I,rARY
LAN"nLL

AlJtl'IC/I'Ai
COMPOST/tl'e

COI'£RUJ

Slo.fACE

AN£A

S{//DG{

MY/HG If
/J.£PS

P • PI,P£tJTRAiYSPORi ar HOt/I£) Sit/£)CE
hi- AUt/iEIJ TR.4#~T or .aP1f1JSLt/P6:(

Fig. 7.2

f' AN4F,f'08IC
/)/CESTER

f' SLUDG£
LAG(X}#

SLVliCf
,cAVAl
CUW,c/£RS f' AfROSI{' f'

"ICESTf/?



Table 7.2 Replcement Interval and Component Costs for (25)
Conventional Sewage Treatment Plantsa,b (Million Takas)

Component

F.eplace:::ent
Interval
(year.s)

Ini tial
Cost

Replacement
Present

Cost WorthC

O&H
Present

Yearly WorthC

Salvage
Present

Yearly WorthC

Tota
Prese
Wort.

Influent pumping
Pricary clarifier

(b sludge pumping)
Trickling filter

(and pumping)
Secondary clarifier

(b sludge pumping)
Oxidation ditch
Aerated lagoons
Stabilization ponds
Effluent pumping

and outfall
Aerobic digester.
Anaerobic digester.
Sludge lagoon
Sludge drying beds
Sludge pumpi ng
Sludge storage
Spreading on

agricultural land
(and hauling)

Sanitary landfill
(and hauling)

Hunicipal composting
(and hauling)

15
15

15

15

15
15
30.
15

15
30
30

.30
15
30
NA

100

rIA

18.0
84..2

168.7

168.5

290.2
244.8
602.6
40.7

128.0
192.0
45.4

371.2
16.6
63.4
"-

96.0

9.0
9.4

/'2./'

18.7

114: 1
27.5

9.0

/,/,.2

16.6

96.0

2.2
2.2

10.1

4.5

27.3
6.6

2.2

10.6

3.8

51.2

1.3
2.2

9.3

/'./'6

30.0
1/'.8
7.6
1. 32

2/'.3
3.8
0.6
6.1
1.3
1.0

12.2

20.2

2/'.3

12./'
21.1

87./'

/, 2. 1

282.9
139.4.
71.0
12./'

229.1
36.2
5./'

57.9
12.5
9.0

1l/'.6

19n .1

229.1

117.0
80.0

320.0
7.6

16.0
89.6

16.0

1/'/'.0

6.8
4.6

18.2
0.6

1.0
5.1

1.0

8.3

32.6
107.5

266.2

215.1

593.6
386.2
655./'
56.9

367.7
228.2
/'9.8

/'2/'.0
32.9
71.4

11/'.6

329.0

229.1
•...•

"Assumed average flow capacity of 33.3 IHGD for comparison purposes, January 1980 shadow costs. ~
bThe raw sewage BODS value used in the Draft Interim Feasibility Report has been modified in this report,
and the .componentcosts have been revised.

C30-year planning period; 10 percent discount rate.



126

for the sewage treatment and sludge handling component systems have
been developed and are presented in Table 7.2 for a typical case of
33.3 million imperial gallons per day (IMGD) average sewage flow.
The..total cost of the most feasible combinations of the component
systems (Fig. 7.1) are listed in Table 7.3, expressed on a present-
worth basis for purposes of comparison.

From the GOst estimates pr8senteu in Table 7.3, it was apparent that
only treatment system having little or no sludge handling would be the
cost affective, i.e., system (iii) G (iv). The choice between Stabili-
zation ponds and Aerated lagoons \'IBS primarily a matter of' land GOs,t and